



Test Certificate: Chilt/RF05068

This certificate is awarded to:


A S G Kyrizis Bros Ltd
Dhali Industrial Estate
PO Box 8031
Nicosia
Cyprus

This document confirms that a fire resistance test was conducted in accordance with BS 476: Part 22: 1987 on a two single leaf single acting doorset on 14 May 2005 and the following results were achieved.

Summary of testing procedure	Integrity	Insulation
Doorset A: BS 476: Part 22: 1987	37 (thirty seven) minutes	37 (thirty seven) minutes
Doorset B: BS 476: Part 22: 1987	67 (sixty seven) minutes	67 (sixty seven) minutes

The results relate only to the specimen tested, as detailed in test report number Chilt/RF04068 test report reference


Mark Cummings - Senior Test Engineer
Date: 28 June 2005


Jonathan Osborn - Technical Manager
Date: 28 June 2005

Chiltern International Fire Ltd
Chiltern House, Stocking Lane, Hughenden Valley,
High Wycombe, HP14 4ND, United Kingdom
Tel: 01494 569800
Fax: 01494 564895
Web: www.chilternfire.co.uk
Email: cif@chilternfire.co.uk

Page 1 of 1



1762

This document is confidential and remains the property of Chiltern International Fire Ltd